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Appendix 1

Medications to treat substance use disorders

a. Opioid Use Disorder (OUD)

Medication choice for adults with OUD is primarily driven by 1) patient preference and 2) access. For
instance, if there is no opioid treatment program available near a patient’s home or if the patient will be
discharging to a nursing facility and is unable to access methadone at the facility, we are unlikely to offer
it as on option, however, we discuss all available treatment options with each patient.

Methadone — In general, we follow methadone induction and stabilization guidelines as outlined by the
American Society of Addiction Medicine Methadone Action Group (Baxter et al. 2013). Following these
guidelines, we do not offer an initial dose greater than 30mg. However, the hospital setting allows us to
easily assess the patient 3 to 4 hours after the initial dose, when methadone effects are peaking. If
there is no sedation and the patient is still symptomatic, we will often give another 10mg for a total of
40mg the first day. Conversely, the multiple comorbidities of many hospitalized patients (e.g. COPD, use
of other centrally acting medications, kyphoscoliosis) often leads us to dose more conservatively than
we otherwise would in a healthier, ambulatory population. An alternative dosing regimen would be to
start with 10mg as the initial dose and repeat dose every 8-12 hours for a maximum of 40mg. Patients
who have lower opioid tolerance, such as those with a prescription OUD, may find benefit from starting
at a lower dose of 5mg (Chou et al. 2014). Providers cannot legally write a prescription for methadone
for the treatment of OUD on discharge (Harrison Narcotics Tax Act 1914). Therefore, it is important,
whenever possible, to provide a dose in the hospital on the day of discharge and to ensure follow-up at
a methadone treatment center the following day.

Buprenorphine — In a hospital setting, providers do not need a DATA waiver to begin buprenorphine.
However, because they have not been trained in the use of buprenorphine, many are not familiar with
the induction process. We have created an electronic order set that links to the Clinical Opioid
Withdrawal Scale (COWS) (Wesson and Ling 2003) for nurses to assess opioid withdrawal and that
begins the induction process in a protocolized manner once the COWS score is greater than 10. If a
patient is transitioning from a longer acting medication, like methadone, to buprenorphine, we generally
wait 48 hours before buprenorphine induction. Once triggered, the induction protocol follows induction
guidelines as outlined by the PCSS and SAMHSA’s TIP 63, Part 3 (Gunderson 2018, SAMHSA 2018).

Before induction, we use supportive medications, as outlined in both guidelines, to address symptoms
of withdrawal. A DATA waived provider must write the prescription for buprenorphine on discharge.

Naltrexone ER — Hospital administration of naltrexone ER is less common than opioid agonist therapy
given prevalence of acute pain, patient preference, and the need sufficient opioid-free window prior to
administration.

If there is concern for recent opioid use or potential for precipitated withdrawal based on history,
physical exam, hospital or emergency department medication administration record, or urine drug
screen, we conduct a naloxone challenge and/or wait before initiating naltrexone (Providers Clinical
Support System 2018). There are several induction strategies if opioids are present prior to
administration (Sullivan et al. 2017; Gunderson 2018, Rudolf et al. 2018; SAMHSA 2018).
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b. Alcohol Use Disorder

Medication choice for adults with AUD is primarily driven by 1) patient preference and 2) comorbidities.
For instance, patients with acute hepatitis and liver function tests greater than 5 times the upper limit of
normal should not start naltrexone. Acamprosate — which is renally cleared — should be avoided if
glomerular filtration rate (GFR) is less than 30 and dose adjusted for GFR 30-55. If a patient has no
history of opioid use and is interested in beginning naltrexone, we conduct a urine drug screen (UDS). If
it the UDS is negative for opioids (a contraindication to naltrexone initiation), we proceed with initiation
of oral naltrexone or extended release naltrexone injection. If there is concern for recent opioid use or
potential for precipitated withdrawal based on history, physical exam, hospital or emergency
department medication administration record, or urine drug screen, we conduct a naloxone challenge
and/or wait before initiating naltrexone (Sullivan et al. 2017; Gunderson 2018; Rudolf et al., 2018;
SAMHSA 2018).

We find the article by Jonas et al. (2014) and Johnson (2018) useful references and guides to the use of
medications for alcohol use disorder.
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Appendix 2

Withdrawal Management

Opioid Withdrawal — If patients are not interested in treatment with any of the medications approved
for OUD, we will support them through acute opioid withdrawal, which can last 2-7 days. If the patient
will be in the hospital for a prolonged period (e.g 2 weeks or more), we offer methadone to abate the
symptoms of acute opioid withdrawal per prior dosing recommendations but do not generally increase
the dose beyond 60mg and we taper methadone prior to discharge. The taper regimen and length is
based on expected hospital length of stay, but a typical taper is to reduce methadone dose by 5-10 mg
per day until it is stopped. We do not hold patients in the hospital for a methadone taper. For shorter
hospital stays, we use the same supportive medications we use for buprenorphine or naltrexone
induction, including clonidine, hydroxyzine, acetaminophen, and ibuprofen.

Alcohol Withdrawal — Most hospital-based providers are comfortable managing alcohol withdrawal any
many hospitals have protocols in place. When in doubt, we find the article by Johnson (2018) to be a
useful reference.

1. Johnson BA. Pharmacotherapy for alcohol use disorder. UpToDate. 2018. Available at:
https://www.uptodate.com/contents/pharmacotherapy-for-alcohol-use-disorder. Accessed September
4,2018.
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Appendix 3 OREGON

OHSU HEALTHCARE SYSTEM HEALTH ‘&=
&SCIENCE
UNIVERSITY
Policy # Title:
HC-PAT-119-POL Use of Medication to Treat Opioid Use Disorder (Pregnant and Non-
Pregnant Patients)
Effective Date: Category:
4/25/2016 Pharmacy and Therapeutics Policy
Origination Date: Next Review Date: Page 1of5
8/31/2015 4/25/2018
PURPOSE:

To clarify the use of medications (methadone, buprenorphine/naloxone, buprenorphine, naltrexone) for
opioid withdrawal management or opioid maintenance therapy in patients with opioid use disorder who
are hospitalized or seen in the emergency department.

PERSONS AFFECTED:

OHSU Healthcare Workforce administering, prescribing, and dispensing medications for opioid use
disorders. This policy excludes patients on opioid agonist or partial agonist therapy for chronic pain.

DEFINITIONS:

1.

DATA 2000: Drug Addiction Treatment Act (DATA) of 2000. This program permits qualified

physicians to treat opioid use disorders with schedules IlI-V opioids that are approved by the
Food and Drug Administration (FDA) for that indication.

Methadone: a full opioid agonist medication that is typically given once daily as a liquid to treat

opioid use disorder in patients with moderate to severe opioid use disorder. Methadone can
only be administered in a hospital or a federally licensed opioid treatment program (OTP) unless
it is prescribed for the use of pain.

Buprenorphine/naloxone (Suboxone) (4:1 combination): sublingual tab or film and generic
equivalents are schedule Clll prescription partial opioid-agonists indicated for treatment of
moderate to severe opioid use disorder or opioid withdrawal and should be used as part of a
complete treatment plan to include counseling and psychosocial support. Treatment should be
initiated with guidance from physicians qualified under the Drug Addiction Treatment Act.
Sublingual buprenorphine (Subutex): tablets and generic equivalents are partial opioid agonists
indicated for the treatment of moderate to severe opioid use disorders or opioid withdrawal
and subject to the same prescribing restrictions as buprenorphine/naloxone (Suboxone).
Extended release (ER) naltrexone (Vivitrol): An intramuscular extended release opioid antagonist
indicated for the treatment of opioid use disorder. Opioid abstinence must be confirmed prior
to administration of this medication. Naltrexone is currently contraindicated in pregnancy.
Buprenorphine extended-release injection (Sublocade): An intramuscular extended-release
form for use as subcutaneous injection only. Following injection of the solution, a polymer is
formed which releases buprenorphine via diffusion of the depot.
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POLICY:

Opioid agonist (methadone) or partial-agonist therapy (buprenorphine/naloxone and buprenorphine)
will only be administered or ordered for inpatient, emergency department (ED) and labor and delivery
(L&D)patients under two circumstances.
1. To maintain the patient’s current opioid use disorder maintenance treatment if the patient is
admitted for a primary diagnosis or treatment condition other than opioid use disorder.
2. Toinitiate therapy - initiation and dose adjustments may be ordered by any provider in the
inpatient, ED, and L&D setting for treatment of opioid withdrawal and/or opioid use disorder.

Extended release naltrexone can be administered during hospitalization regardless of hospitalization
indication. However, this medication can only be prescribed after approval is granted by an addiction
medicine consultant. Licensed Independent Practitioners may not prescribe opioid agonist therapy to
treat opioid use disorder at discharge. Providers may only prescribe partial opioid agonist for opioid use
disorder if they are DATA waivered.

Opioid Use Disorder

All patients presenting
with medical/surgical
indication (not for detox)

4 ) ( N\
Not on any
Presenting to ED or L&D On pharmacotherapy pharmcotherapy
mei?];(?:;ziegrdszst?oiine (methadone or suboxone) (methadone or suboxone)
(Section 2)
. J \ J I
4 N\ 4 N\

Dose may be given per

N - S Continue with current
ordering providers clinical

pharmacotherapy Induction to maintenance

Judgement Withdrawal management therapy
(Section 3) (Section 1)
. ) L )
PROCEDURES:

Section 1:

Continuation of opioid use disorder maintenance treatment during hospitalization:

Prior to administration of the opioid agonist or partial-agonist therapy, the pharmacist or provider must
ensure the opioid maintenance dose is confirmed with the licensed treatment program and document
this information in the integrated healthcare record.

a. Inthe event the patient’s treatment center is closed or unable to be contacted, a dose may be
ordered under the discretion of the provider. The patient’s treatment center should be
contacted as soon as possible for subsequent doses to be administered.
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l. A single dose of methadone should not exceed 30 mg without treatment center
confirmation.

. Dose of buprenorphine/naloxone or buprenorphine can be confirmed via the patient’s
pharmacy or the state Prescription Drug Monitoring Program (PDMP) if DATA waiver
physician is not available for confirmation.

b. The admitting provider may order the maintenance dose for daily administration to the patient
in the inpatient, ED, or L&D setting until the patient is discharged.

c. Patient’s own treatment medication may not be administered. Refer to, Use of Patient’s
Personal Medications policy.

Section 2:

Initiation of medications to treat opioid use disorder: Admitted for a condition other than opioid use
disorder

a. Any inpatient provider can order medications (methadone, buprenorphine/naloxone,

buprenorphine) to treat opioid use disorder

Addiction medicine consult is available if needed, but not required

Patients do not need to be previously enrolled in an Opioid Treatment Program

d. Providers may not prescribe opioid agonist to treat opioid use disorder after hospitalization.
They may only prescribe partial agonists on discharge if they are DATA waivered.

e. If the patient wishes to continue agonist therapy, a prescribing community provider or an
appropriate opioid treatment program should be identified before discharge

f. Refer to Attachment A for methadone dosing guidance

g. Refer to Attachment B for buprenorphine dosing guidance

[glNen

Section 3:

Emergency Department and Labor and Delivery (L&D)

a. Patients arriving in the ED only to request a missed dose of methadone,
buprenorphine/naloxone or buprenorphine may receive a one-time administration under the
discretion of the provider. A provider or pharmacist must contact the patient’s licensed
treatment program to verify dose prior to administration

b. Pregnant patients prescribed methadone or buprenorphine maintenance therapy arriving in the
ED or L&D only to request a dose of methadone or buprenorphine may be administered a one-
time dose of their confirmed medication to prevent opioid withdrawal, if clinically indicated and
safe.

i. Clinical indication and safety is confirmed by the following

1. Clinical Opioid withdrawal scale (COWS) > 5
2. Urine drug test results show negative benzodiazepine and negative alcohol
3. The patient does not appear to be clinically intoxicated or sedated.

ii. Inthe event the patient’s treatment center is closed or unable to be contacted, a single
dose may be ordered under the discretion of the provider. The patient’s treatment
center should be contacted as soon as possible for subsequent doses to be
administered.

c. Providers may not prescribe opioid agonist after hospitalization. DATA waived providers may
prescribe partial-agonist therapy to treat opioid use disorder after hospitalization.
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Attachment A: Methadone Initiation Dosing Recommendations

Factors to remember about methadone:

N

Methadone is stored extensively in the liver and secondarily in other body tissues

Elimination half-life averages 24 — 36 hours at steady state and can range from 4 — 91 hours
Achieving steady-state serum methadone levels requires 4 — 5 days on average. A rule of thumb
is that half of each day’s dose remains in the body and is added to the next day’s dose until
steady state is achieved

There is a great deal of inter-patient variability in methadone metabolism and tolerance

Effects generally peak about 3 — 4 hours after the patient receives a dose

General dosing guidelines:

1.

A max dose 30 mg single dose on day one

e May provide an additional 10 mg dose if needed to equal a total of 40 mg on day one
Patients injecting more than 1.5 grams heroin/day and without other risk factors should
generally start on 30 — 40 mg daily to attenuate withdrawal symptoms. If the patient still feels
withdrawal symptoms 3 — 4 hours after a dose of 30 mg, it is generally safe and recommended
to provide another 10 mg
Patients who are: taking opioids orally, who do not use opioids or heroin daily, and or who do
not inject should be started on a dose of 10 — 20 mg of methadone daily
Patients with the following conditions should be started at lower doses (5 — 15 mg daily) and
titrated slowly:

e Respiratory disorder

e Cor pulmonale

e Morbid obesity

e Sleep apnea

e Kyphoscoliosis
Prolonged QT
Known arrhythmia

e Recent Ml

e Family history of early cardiac death
Once on 50 mg, generally stay at 50 mg daily x 5 — 7 days, then increase by 5—10 mg every 5 -7
days
If the patient has missed methadone doses, do not automatically restart at last known dose.
Remember that if the patient missed doses due to using, it is safer to restart than if they missed
doses due to incarceration, in which case their tolerance will be lower. General rule of thumb:

o If they have missed fewer than 3 doses, restart at last known dose

e [f they have missed 4 — 7 doses, decrease by 50%

o If they have missed more than a week, restart at 30 mg or lower
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Attachment B: Buprenorphine/naloxone (Suboxone) Initiation Dosing Recommendations

Factors to remember about buprenorphine:

1. Buprenorphine is a partial opioid agonist that has a high affinity for the mu opioid receptors.
When it occupies the mu opioid receptor, it can decrease withdrawal symptoms and cravings
without causing significant euphoria.

2. If buprenorphine is administered to an opioid dependent patient, it can displace full agonists
from the mu receptor and trigger a precipitated withdrawal.

3. Opioid dependent patients should be in moderate withdrawal (as measured by the Clinical
Opioid Withdrawal Scale) before receiving buprenorphine in order to avoid precipitated
withdrawal. This excludes patients for whom there is reasonable certainty no opioid has been
ingested for >3 days, such as a patient who has been hospitalized for several days, in whom UDS
shows no opioid, and who has prior history of withdrawal and high risk for relapse to opioid use
at discharge

4. Patients will generally begin to feel the effects of buprenorphine on cravings/withdrawal within
20 — 45 minutes of administration.

General Dosing Guidelines

1. Buprenorphine and naloxone (Suboxone) dosing is based of buprenorphine dose

In general, the maximum daily dose on day one is 8 — 12 mg, but it may be higher

3. Patients who are dependent on oral pain pills should generally start with a 2 mg dose. Patients
injecting heroin or snorting/injecting pills may start with 4 mg

4. Continue to offer buprenorphine every 1-2 hours until the maximum dose for the day has been
reached, or the patient reports no further cravings or withdrawal

5. There s an order set in EPIC that attaches the Clinical Opioid Withdrawal Scale (COWS), to
supportive medications and to dosing for induction (GEN: BUPRENORPHINE-NALOXONE:
INITIATION)

N

Attachment C: Supportive Care Medications

Medication Dose and frequency

Clonidine 0.1-0.2 mg PO three times daily as needed, sweating/agitation. Hold for
sedation/dizziness

Tizanidine 2-4 mg PO every 6 hours as needed, muscle spasms

Hydroxyzine 25-50 mg PO every 4 hours as needed, anxiety

Ondansetron | 4 mg PO every 8 hours as needed, nausea/vomiting

Hyoscyamine | 0.125 mg PO every 6 hours as needed, abdominal cramping

loperamide 4 mg PO four times daily as needed, diarrhea
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RELEVANT REFERENCES:

e Drug Enforcement Administration §1306.07 and §1301.28

e Drug Enforcement Administration: Drug Addiction Treatment Act 2000

e Substance Abuse and Mental Health Services Administration FAQ on buprenorphine:
http://buprenorphine.samhsa.gov/fag.htmI#A14

e https://www.samhsa.gov/programs-campaigns/medication-assisted-treatment/legislation-
regulations-guidelines/special

RELATED DOCUMENTS/EXTERNAL LINKS:

Use of Patient’s Personal Medications

TITLE, POLICY OWNER:

Department of Pharmacy Services

APPROVING COMMITTEE(S):

Medication Safety Committee

FINAL APPROVAL:

Pharmacy and Therapeutics Committee
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Appendix 4

Approach to acute pain management in patients with opioid use disorder

Patients with acute pain and OUD often face the dual challenges of tolerance to opioids and hesitation
on the part of the primary team to treat pain in the face of an opioid use disorder. We:

1. Remind teams that patients with OUD will often need higher doses of opioid due to increased
opioid tolerance.

2. Work closely with the Acute Pain Service to begin multimodal pain management including, when
appropriate, ketamine infusion, nerve blocks, ice, heat, and non-opioid medications.

3. Strongly recommend continuing buprenorphine-naloxone if the patient is already on it,
including during the perioperative period (Appendix 4). We frequently split the total daily dose
of buprenorphine-naloxone and administer two or three doses throughout the day for improved
analgesia and/or add additional doses for pain control (Alford et al. 2006). For additional pain
control in the acute setting, we also use potent opioids like hydromorphone in addition to
buprenorphine.

1. Alford DP, Compton P, Samet JH. Acute pain management for patients receiving maintenance
methadone or buprenorphine therapy. Ann Intern Med 2006;144:127-34.
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Appendix 5

hY;

DATE: February 2018 -~
OHSU

OREGON HEALTH AND SCIENCE UNIVERSITY
OFFICE OF CLINICAL INTEGRATION AND EVIDENCE-BASED PRACTICE

PRACTICE RECOMMENDATIONS FOR THE PERIOPERATIVE MANAGEMENT OF PATIENTS ON
BUPRENORPHINE-CONTAINING DRUGS

Background: Opioid dependence is a significant
and growing problem in the United States. [
Therefore, more patients with opioid use
disorder are receiving opioid replacement
therapy with methadone or buprenorphine. As
a result, physicians will more frequently
encounter patients receiving opioid
replacement therapy who develop acutely
painful conditions, requiring effective treatment
strategies. '/ This presents clinicians with
greater challenges than those faced when
treating the opioid-naive. Treatment aims
include effective relief of acute pain, prevention
of drug withdrawal, assistance with any related
social, psychiatric and behavioral issues, and
ensuring continuity of long-term care. B3]

Benefits and Harms for Consideration:
Benefits of continuing use of Buprenorphine-
containing drugs in the perioperative period: To
reassure patients with a history of opioid use
disorders that their pain will be adequately
managed. Additionally, patients who continue

buprenorphine use have a lower risk of relapse.
21

Harms of stopping use of Buprenorphine-
containing drugs in the perioperative period:
Unsuccessful or under treatment of acute pain
in patients receiving long-term opioid
replacement therapy. "% Discontinuation of
buprenorphine -- whether outside of care or
under a clinician’s guidance -- is highly
associated with relapse, with reported relapse
rates as high as 90%. More importantly, both all
cause and overdose mortality is more than
double among patients who have discontinued
buprenorphine when compared to mortality
rates of patients who remain on the
medication. !

Definitions:

Opioid Use Disorder: A problematic pattern of
opioid use leading to clinically significant
impairment or distress. It often includes a
strong desire to use opioids, increased
tolerance to opioids, and withdrawal syndrome
when opioids are abruptly discontinued.

Mild Pain: Noticeable but tolerable, does not
interfere with sleep or activities (able to cough,
deep breath and ambulate)

Moderate Pain: Strong, deep, distressing,
interferes with sleep and activities (coughing,
deep breathing, ambulation)

Severe Pain: Very intense, dominates thought,
prevents sleep and movement

IV: an apparatus used to administer a fluid (as
of medication, blood, or nutrients)
intravenously

PCA: Patient-controlled analgesia

NOTE: Buprenorphine is a partial opioid-agonist.
Morphine equivalent dose is not easily
translatable for buprenorphine, so
buprenorphine is not subject to morphine
milligram equivalents (MME/day) dose
exclusion. Approximately 30 times as potent as
morphine, buprenorphine produces effective
analgesia at low receptor occupancy (5 to 10%).
1301t is a partial agonist at the p receptor and
an antagonist at the k and A receptors, with a
wide safety profile including less potential for
abuse and respiratory depression compared
with traditional opioids. [ ***¢

Guideline Eligibility Criteria:

-Surgical patients on buprenorphine-containing
drugs

-Pregnant women on buprenorphine-containing
drugs

Guideline Exclusion Criteria:
-None

© Office of Clinical Integration and EBP, 2018 Oregon Health and Science University
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Evidence Summary: (see accompanying
evidence brief)

Currently, no consensus nationally or high-level
evidence exists on optimal acute pain
management strategies for patients receiving
opioid replacement therapy. "' There is a lack of
consistency in the literature with one article
recommending patients continuously use
buprenorphine during the perioperative period,
19 while another recommends patients start
short-acting opioid or be weaned off before
surgery. “' Therefore, an evidence review was
conducted to evaluate the harms and benefits

DATE: February 2018

OHSU

of continuing buprenorphine for patients
undergoing surgical procedures. Three case
reports, four case series and one retrospective
cohort study were identified, and appraised
using the GRADE methodology. Although the
literature is of very low quality, it does support
the continuation of buprenorphine for patients
requiring surgery. Additionally, one systematic
review, one case series and one historical-
cohort control study found there is very low
quality evidence to support the continuation
of opioid replacement therapy through labor,
delivery, and the post-partum period.

Clinical Practice Recommendations

Continuing Buprenorphine Use in Perioperative Period

Continue buprenorphine use in the perioperative period for surgical patients on buprenorphine. [20-29]

e Strong Recommendation; Very Low Quality Evidence

PRACTICE IMPLICATIONS FOR OHSU:

The surgical team will be the first one identifying patients on buprenorphine and should
communicate with Perioperative Medicine Clinic and anesthesia teams to coordinate care.

Continuing Buprenorphine Use in Pregnant Women

Continue buprenorphine use in pregnant women on buprenorphine through labor, delivery, and post-

partum period. %%

- Strong Recommendation; Very Low Quality Evidence

WHEN POSTOPERATIVE PAIN IS EXPECTED TO BE MILD:

Recommendations for Mild Pain:

Pre-operative: e Patient should be informed pre-operatively about challenges in managing
postoperative pain.

e Continue use of previously prescribed pre-operative dose of non-opioids, unless
contraindicated for surgical reasons

e To optimize multimodal analgesia, consider adding preoperative non-opioid
analgesics such as acetaminophen (APAP), nonsteroidal anti-inflammatory drugs
(NSAIDs), and gabapentinoids.

© Office of Clinical Integration and EBP, 2018 Oregon Health and Science University
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Intra-operative: o If possible, use local anesthesia during surgical procedure.

e [f an opioid is needed intraoperatively, use potent opioids, e.g., hydromorphone,
fentanyl, or sufentanil.

Post-operative: o Preferred method is to increase dose of buprenorphine as an analgesia option.
Divide daily dose into an every 6-8 hour regimen. May use as needed dosing in
addition to regularly scheduled dose. ****!

e Do not routinely prescribe supplemental opioids.

WHEN POSTOPERATIVE PAIN IS EXPECTED TO BE MODERATE TO SEVERE:

Recommendations for Moderate to Severe Pain:

Pre-operative: e Patient should be informed pre-operatively about challenges in managing
postoperative pain.

e Continue previously prescribed preoperative dose of above non-opioids, unless
contraindicated for surgical reasons.

e When postoperative pain is expected to be moderate to severe (i.e., anticipated
use of postoperative opioids), consult preoperatively with Inpatient Adult Pain
Service (APS) and Inpatient Addiction Medicine Service (IMPACT) to develop
individual treatment plan.

e Consider adding non-opioid analgesics such as acetaminophen (APAP),
nonsteroidal anti-inflammatory drugs (NSAIDs), and gabapentinoids.

Intra-operative: | o Regional anesthesia (peripheral nerve blocks, epidural): consider continuous
infusion catheters.

e Unless contraindicated, use ketamine infusion post-operatively.
— IV lidocaine use outside the OR is restricted to APS.
— IV ketamine use outside the OR can be used by ICU providers (ICU
patients only), palliative medicine team and APS.

e Consider intra-operative intravenous (1V) lidocaine infusion
(https://ohsu.ellucid.com/documents/view/5307)

e Consider intra-operative dexmedetomidine infusion. A post-operative infusion will
require ICU stay.

Post-operative: | o Unless contraindicated, use ketamine infusion post-operatively.

— IV lidocaine use outside the OR is restricted to APS.

— IV ketamine use outside the OR can be used by ICU providers (ICU
patients only), palliative medicine team and APS.

e Consider post-operative intravenous (IV) lidocaine infusion
(https://ohsu.ellucid.com/documents/view/5307)

e Consider close nursing respiratory monitoring in the postoperative period.

— Patients are at increased risk for respiratory depression. If patient is not
in the ICU for other medical reasons, keep remote monitoring pulse
oximetry.

e Prescribe IV hydromorphone or fentanyl PCA postoperatively.
e At discharge, continue inpatient pain management regimen and coordinate

follow-up with outpatient buprenorphine prescribing provider for supplemental
opioid wean.

© Office of Clinical Integration and EBP, 2018 Oregon Health and Science University
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BUPRENORPHINE SUPPLY:

DATE: February 2018

Plain buprenorphine

Combined with naloxone (buprenorphine/naloxone)

Preparations include:
e Buccal film

e Sublingual tablet*
e |Vinjection*

e Extended Release: transdermal patch,
intradermal implant, and subcutaneous
injection

Preparations include:

e Sublingual tablet* (available in 2 mg-0.5 mg; 8
mg-2 mg)

e Sublingual film
e Buccal film

*Available on OHSU inpatient formulary

Quality Measures:
Process

-Continuation of buprenorphine use in perioperative patients on buprenorphine
-Continuation of buprenorphine use in pregnant women on buprenorphine
-Utilization of preoperative non-opioid analgesics in patients on buprenorphine
-Use of potent opioids intraoperatively in patients on buprenorphine
-Supplemental opioids prescribed in patients on buprenorphine

-Referrals to outpatient buprenorphine prescribing provider

Outcome

-Decrease opioid misuse relapse rate of perioperative patients
-Decrease opioid misuse relapse rate of pregnant women through labor, delivery, and post-partum

period

© Office of Clinical Integration and EBP, 2018 Oregon Health and Science University
OHSU Improving Addiction Care Team (IMPACT) Protocols and Tools
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Guideline Preparation
This guideline was prepared by the Office of Clinical Integration (Cl) and Evidence-Based Practice (EBP)
in collaboration with content experts at Oregon Health and Science University.

Content Expert Team

Julio Gonzalez-Sotomayor, MD, Associate Professor of Anesthesiology and Perioperative Medicine
Honora Englander, MD, Associate Professor of Medicine

Jessica Gregg, MD, PhD, Associate Professor of Medicine

Katie Schenning, MD, MPH, Assistant Professor of Anesthesiology and Perioperative Medicine
Renita Patel, PharmD, Clinical Supervisor

Dalia Ivekich, NP, Nurse Practitioner

Clinical Integration and EBP Team

Elizabeth Crabtree, PhD, MPH, Director of Clinical Integration and EBP

Marcy Hager, MA, EBP Program Manager

Andrew Hamilton, MS/MLS, Liaison Librarian

Development Process
This guideline was developed using the process outlined in the Cl and EBP Manual (2016). The review
summary documents the following steps:

1. Review Preparation
- PICO questions established
- Evidence search confirmed with content experts

2. Review of Existing Internal and External Guidelines
- Literature Review of Relevant Evidence

3. Critically Analyze the Evidence

4. Summarize the Evidence by preparing the guideline, and order sets
- Materials used in the development of the guidelines, review summaries and content expert
team meeting minutes are maintained in a Continuing Buprenorphine or Naltrexone-
Containing Drugs in Peri-Operative Patients EB review manual with the Office of Cl and EBP.

Evaluating the Quality of the Evidence

Published clinical guidelines were evaluated for this review using the University of Pennsylvania’s
Trustworthy Guideline Rating Scale. The summary of these guidelines are included in the evidence
summary. The rating scale is based on the Institute of Medicine’s “Standards for Developing Trustworthy
Clinical Practice Guidelines” (IOM), as well as a review of the AGREE Enterprise and Guidelines
International Network domains. This scale evaluates a guideline’s transparency, conflict of interest,
development group, systematic review, supporting evidence, recommendations, external review and
currency and updates. The purpose of this scale is to focus on the weaknesses of a guideline that may
reduce the trust a clinical user can have in the guideline, and distinguish weaknesses in documentation
(e.g. guideline does not have a documented updating process) from weaknesses in the guidance itself
(e.g. recommendations are outdated).

© Office of Clinical Integration and EBP, 2018 Oregon Health and Science University

OHSU Improving Addiction Care Team (IMPACT) Protocols and Tools

Englander et al, Journal of Addiction Medicine, 2019 18



&)
DATE: February 2018 %i%

— =

OHSU

The GRADE (Grading of Recommendations, Assessment, Development and Evaluation) criteria were

utilized to evaluate the body of evidence used to make clinical recommendations. The table below

defines how the quality of the evidence is rated and how a strong versus conditional recommendation is

established. The evidence summary reflects the critical points of evidence.

Recommendation

STRONG

Desirable effects clearly outweigh undesirable effects or vice versa

CONDITIONAL | Desirable effects closely balanced with undesirable effects

Quality Type of Evidence

High Consistent evidence from well-performed RCTs or exceptionally strong evidence from

unbiased observational studies

Moderate Evidence from RCTs with important limitations (e.g., inconsistent results,
methodological flaws, indirect evidence, or imprecise results) or unusually strong
evidence from unbiased observational studies

Low Evidence for at least 1 critical outcome from observational studies, from RCTs with
serious flaws or indirect evidence

Very Low Evidence for at least 1 critical outcome from unsystematic clinical observations or very

indirect evidence

Recommendations

Recommendations for the guidelines were
directed by the existing evidence, content
experts, and consensus. Patient and family
preference were included when possible. When
evidence is lacking, options in care are provided
in the guideline and the order sets that
accompany the guideline.

Approval Process

Guidelines are reviewed and approved by the
Content Expert Team, Office of Cl and EBP,
Knowledge Management and Therapeutics
Committee, Professional Board, and other
appropriate hospital committees as deemed
appropriate for the guideline’s intended use.
Guidelines are reviewed and updated as
necessary every 2 to 3 years within the Office of
Cl and EBP at OHSU. Content Expert Teams will
be involved with every review and update.

Conflict of Inter